



TEST REPORT

Report No.: STRD1601023S

Date: 2016-01-11

Page 1 of 9

Applicant : Shenzhen Honcell Energy Co., Ltd.

Applicant Address : 612, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District, Shenzhen, 518109, China.

The following sample was submitted by the client as:

Manufacturer : Shenzhen Honcell Energy Co., Ltd.
Address : 612, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District, Shenzhen, 518109, China.

Sample Description : Lithium-ion polymer battery
Style/Item No. : HCP402025W
Brand Name : N/A

Sample Receiving Date : Jan. 04, 2016
Test Period : Jan. 04, 2016 to Jan. 11, 2016

Test Requested:

As requested by the applicant, test(s) was/were performed as below:

Test Summary	Conclusion
1 European Regulation (EC) No.1907/2006 (REACH) Article 59(10) on the candidate list of Substances of Very High Concern (SVHC) for authorization (168 items till 17/12/2015)	PASS*

*Pass indicates the concentration of all listed SVHCs is less than 0.1%.

Test Results: Please refer to following page(s).

Signed for and on behalf of
Shenzhen SEM.Test Technology Co., Ltd.

Ailis Ma
PSQ Executive

Declaration:

- (1) The report shall not be reproduced partly without the written approval of the laboratory, except in full produced.
- (2) All the results shown in the report apply to the tested sample, any erasion on the report is invalid
- (3) All tested sample will be kept for one month, if there is any doubt about the test result, please inform within this period

Shenzhen SEM.Test Technology Co., Ltd.

1/F, Building A, Hongwei Industrial Park, Liuxian 2nd Road, Bao'an District, Shenzhen, P.R.C. (518101)